Area 1 Pit Water Treatment Evaluation in
Support of the Non-Degradation Analysis

Mesabi Nugget Phase Il Project

Prepared for
Steel Dynamics, Inc.
Mesabi Mining, LLC

November 2009

4700 West 77" Street
Minneapolis, MN 55435-4803
Phone: (952) 832-2600

Fax: (952) 832-2601
BARR A new age of iron.

BANDS EX. 12



Sara V
Text Box
BANDS EX. 12


Area 1 Pit Water Treatment Evaluation in Support
of the Non-Degradation Analysis

Mesabi Nugget Phase Il
November 2009

Table of Contents

EXECUtIVE SUIMIMATY 1.coviitiiiiieiin ettt e s bbb e e b s be s b s b e s an st e s seneshneans 1
L G4 1a e Te L1 Tt e « AU OO OSSO 4
0 O U1 o To 1D Tod o) « OO O OO OO P PSR OT U 4

1.2 BackGroUnd......cooiiiiii it e e b e bean s 4
[...]
variance application includes a discussion of this relative toxicity as it relates to the potential for
overall toxicity of the discharge. There are no aquatic life water quality standards for the major
ions other than chloride, and chloride concentrations in the discharge are projected to remain well
below the aquatic life water quality standard of 230 mg/L.

The MPCA finds that MPCA'’s evaluation of the variances’ proposal assumed conservatively
that the discharge is the only water in Second Creek. This assumption may be applicable during
the driest time of year, but very often Second Creek is highly influenced by runoff and the effects
of flow from other upstream sources which can reduce the levels of these ions substantially.
These flow regimes are not well understood at this time because this headwater situation has not
been monitored comprehensively. Consequently, comprehensive monitoring of Second Creek
upstream and downstream of the Mesabi Nugget discharge is included in the NPDES/SDS
Permit.

The MPCA, in the past, has relied on whole effluent toxicity (WET) testing to resolve the issues
of relative toxicity of the ions as well as aggregate toxicity related to the sum of constituents in
discharges. For example, Southern Minnesota Beet Sugar Cooperative (SMBSC) recently was
granted a variance from water quality standards for related major ions with a requirement for
WET testing. The concentration of these ions in the current discharge from the Area 1 Pit, as
well as what is projected in the future in the discharge, do not rise to the levels of the SMBSC
discharge, nor are they in the same proportion with respect to relative toxicity (i.e., less potential
toxicity than SMBSC). The MPCA finds that the WET testing requirements included in the
NPDES/SDS Permit will satisfactorily address any concern for aquatic life toxicity, particularly
for the more sensitive invertebrate species.

NWF/Sierra Club assert the draft permit should not be issued because the variance is prohibited
by federal law. They cite Federal regulations in 40 CFR 122.4(i) that reads in part “No permit
may be issued... to a new source or a new discharger, if the discharge from its construction or
operation will cause or contribute to the violation of water quality standards”, and the groups
assert that EPA regulation does not allow a variance from water quality standards for new
dischargers. NWF/Sierra Club further claim that federal GLI regulations prohibit the granting of



variances for new Great Lakes dischargers, and that this prohibition is not limited to a limited set
of GLI-designated pollutants, but applies to all pollutants for which water quality standards apply.

EPA-approved MPCA water quality standards for non-GLI regulated parameters allow
for variances from water quality standards and there is no MPCA rule prohibition on
consideration of such variances for new dischargers of the non-GLI regulated parameters.
The MPCA is also not aware of any EPA regulation, guidance, or policy that interprets 40 CFR
part 122.4(i) in the manner that would prohibit the variances in this situation as argued by
NWF/Sierra Club. In addition, MPCA finds that the four TDS or salinity related parameters that
are the subject of the variances are covered by and in Table 5 of 40 CFR part 132.6.
Consequently, these four parameters are excluded from application of GLI requirements
regarding the prohibition of the granting of variances for a new Great Lakes discharger found in
40 CFR part 132, Appendix F, procedure 2.A.1. The MPCA was not required to apply the
procedures of Appendix F, including the variance prohibition, in establishing controls on the
discharge of any pollutant set forth in Table 5 of part 132. See 40 CFR part 132.4(e)(2).

Alkalinity and TDS are specifically listed in Table 5. Alkalinity includes bicarbonate, and
hardness and alkalinity are considered part of TDS. Specific conductance is simply an
electronic measure of TDS. The GLI guidance methodologies are not scientifically and
technically appropriate for hardness and specific conductivity, just as EPA asserts they are not
appropriate for alkalinity and dissolved solids in the Supplementary Information Document (SID)
to the Water Quality Guidance for the Great Lakes System (SID at page 49 and 53). The
methodologies in Minn. R. ch. 7052 relate to aquatic life uses, not industrial or agricultural uses.
The variance is not sought for aquatic life uses, but for industrial use and agricultural (irrigation)
uses. An existing discharge, which currently does not meet water quality standards for these
parameters, will be taken over by Mesabi Nugget. In addition, EPA has not established in
regulation, outside of the GLI Guidance, a general prohibition of variances for new discharges.
Therefore, Mesabi Nugget is eligible for water quality standard variances for these TDS related
parameters.

NWF/Sierra Club assert the draft permit should not be issued because the variance is prohibited
by state law. They cite Minn. Stat. § 116D.04, subd. 6 which states that no permit may be issued
where such permit “is likely to cause pollution, impairment, or destruction of the air, water, land
or other natural resources located within the state, so long as there is a feasible and prudent
alternative consistent with the reasonable requirements of the public health, safety, and welfare
and the state’s paramount concern for the protection of its air, water, land and other natural
resources from pollution, impairment, or destruction. Economic considerations alone shall not
justify such conduct.” NWF/Sierra Club argue that in this situation not permitting the plant and
requiring the plant to treat its discharge to reduce TDS are feasible and prudent alternatives.

NWF/Sierra Club assert that the “technical infeasibility” justification advanced by Mesabi
Nugget is not valid, and that treatment for dissolved solids is routinely used at other types of
facilities. They further assert that, instead, the request for variance was made primarily because
Mesabi Nugget determined that treatment is too expensive for this type of operation, that an issue
of economic feasibility is being transformed into one of technical feasibility, and that even if
treatment was technically infeasible, there is no support for a determination that denying the
variance is not a “feasible and prudent alternative”.

The MPCA finds that, upon consideration of the variance application and supporting information
available at this time, treatment capable of meeting the Class 3 water quality standards for
hardness and the Class 4 water quality standards for bicarbonate, total dissolved solids and



specific conductance is technically infeasible for the Project given the Projected wastewater flow
rates and wastewater makeup. Mesabi Nugget is providing considerable treatment to reduce the
concentration of pollutants in the wastewater, including the four variance pollutants, but treatment
to the level necessary for its discharge to fully comply with the industrial and agricultural use
standards is not feasible under the circumstances known at this time. Furthermore, the MPCA
has determined that with the level of treatment that is provided and the interim effluent
limitations and other requirements that are included in the NPDES/SDS Permit, the discharge will
not likely cause pollution, impairment or destruction of water resources. As discussed previously
(see item 28), Mesabi Nugget must complete and submit a Source Minimization and Alternate
Treatment Technology Evaluation Plan that requires the company to evaluate alternative raw
materials, processing techniques, waste

minimization and wastewater treatment technologies with the goal of reducing the loading of
these pollutants to the wastewater treatment system and to establish a downward trend in
pollutant concentrations towards meeting the water quality standards.

The variance application and subsequent follow-up information submitted by Mesabi
Nugget provided specific technical details on the technical infeasibility of reverse
osmosis (RO) treatment technology as it relates to the Project. The primary aspect that
makes RO technically infeasible is the unacceptably high degree of fouling and scaling of the RO
membranes that would occur given the chemistry of the wastewater. Such fouling and scaling of
the membranes would necessitate the frequent cleaning and/or replacement of the membranes
resulting in greatly reduced usable flow ratings and removal efficiencies. Although reverse
osmosis has been known to work on some low flow, high strength wastewaters, these systems are
designed primarily to reduce the strength of wastewater prior to its discharge to additional
treatment units such as a Publicly Owned Treatment Works, they are not designed to meet the
applicable water quality standards in and of themselves. They also tend to require very frequent
replacement of membranes and as such are nearly ‘batch’ systems not conducive to a constant or
continuous wastewater flow, with downtime being nearly as much as uptime. Such an option is
not feasible when treating a wastewater flow on the order of 1.5 MGD that must meet water
guality standards immediately upon discharge.

Microfiltration, ultrafiltration, nanofiltration and ion exchange systems were also
considered, but were determined to be technically infeasible at this time for a Mesabi
Nugget type application, either because the technology could not achieve the concentrations
necessary to comply with the standards or because the technology resulted in the generation of
relatively high volumes of highly concentrated waste slurries or backwash water generated that
was not amenable to further treatment and posed disposal problems of their own.

An additional consideration was that many of these alternative treatment technologies
were considered to be very high energy users, particularly in the brine concentration,
evaporation and crystallization stages that would be required for the Project. Estimates made on
the evaporation and crystallization process for the Southern Minnesota Sugar project with a
similar strength wastewater suggest that such energy use would be on the order of 330 kilowatts
per hour per 1,000 gallons treated. Providing the energy to operate the systems at the scale that
would be needed for projected Mesabi Nugget wastewater flow rates would indirectly result in
increased air emissions from the power plants providing the energy, and is not considered a good
‘tradeoff’ for the relatively small amount of additional TSD-related pollutant removal that would
be obtained.

The variances are not being sought on the grounds of economic burden so detailed
financial information is not presented or required for MPCA’s consideration of the variances.



However, EPA has expressed an interest in economic factors associated with the variances so a
general comparison of costs of treatment is presented. An approximate estimate on the costs of a
treatment system to include reverse osmosis, brine concentration, crystallization/evaporation and
temporary solids holding basin in addition to the chemical precipitation, lime softening and
mercury filtration units already proposed calculates out to approximately $53 million (net present
value of upfront capital costs and annual operating costs assuming four percent interest over 20
years) versus a cost estimate of approximately $22 million for the system without the RO
components using the same assumptions, a difference of over $30 million.

NWF/Sierra Club assert the draft permit should not be issued because the MPCA failed
to comply with federal and state regulations governing the granting of variances.
NWF/Sierra Club asserts that even if MPCA'’s reliance on its general variance regulations were
correct (which NWF/Sierra Club disputes), the MPCA ignored a pertinent requirement of those
regulations, namely that it satisfy all three of the listed factors allowing for the consideration of a
variance request. NWF/Sierra Club further assert that these three findings are first “that be reason
of exceptional circumstance the strict enforcement of any provision of these standards would
cause undue hardship”, second “that disposal of the sewage, industrial waste, or other waste is
necessary for the public health, safety, or welfare”, and third, “that strict conformity with the
standards would be unreasonable, impractical, or not feasible under the circumstances”.
NWF/Sierra Club assert the MPCA staff did not consider the second factor in its consideration of
the variance application.

MPCA finds that its evaluation of the variance application and applicable requirements
gave consideration of all three parts of Minn. R. 7050.0190, including the second part
regarding “...public health, safety and welfare.” As acknowledged by NWF/Sierra Club,
the first and third parts were expressly addressed in the support documents for the variances and
the NPDES/SDS Permit developed during the MPCA review of the variance application. The
second part was less explicitly addressed, but still included as part of the underlying analysis of
the variances. The economic development associated with a $130 million project in the form of
construction and full-time employment, indirect business development, and taxes paid to local
and state governments is considered to benefit the economic health of northeastern Minnesota,
particularly in an area hard hit by the closing of the LTV Steel Mining facility. In addition,
development of a value-added iron project of this type will contribute to the diversification of the
economy of the Iron Range, an area that has traditionally been heavily dependent on primarily
one industry, taconite processing. While not expressly included as a section of the support
documents for the variances, these general public ‘welfare” aspects were still included as an
underlying part of the analyses and from this respect, the requirements of Minn. R. 7050.0190
have been satisfied.

NWF/Sierra Club assert MPCA should follow nondegradation procedures for this permit
because the discharge will degrade water quality in Second Creek and the Partridge River.
While they believe that the prohibition on new discharges that violate water quality standards
applies to this situation and thus obviates the nondegradation requirement, they argue in the
alternative that if a variance is available, at the very least, nondegradation procedures must be
followed. They reference wording in Minn. R. 7050.0185 (2)(B) that states that an expanded
discharge is “a discharge that changes in volume, quality, location, or any other manner... such
that an increased loading of one or more pollutants results”. They further argue that the term
“loading” is not defined and that the MPCA’s determination that it applies to mass loading, and
not loading per volume, is not in conformance with the policy behind the nondegradation rules.



When the nondegradation rule, Minn. R. 7050.0185 (All Waters) was promulgated, the
context of loading was “mass loading.” Discussion and examples provided by the
SONAR for the All Waters 1988 rulemaking were described in the context of “mass loading.”
The MPCA’s “Guidance Manual for Applying Nondegradation Requirements for All Waters in
Minnesota” also expresses loading as mass loading. The terms loading and mass loading are
interchangeable terms for the purposes of applying MPCA’s nondegradation rule.

A nondegradation evaluation in this situation is not required because the mass loading
for the TDS related parameters will not increase above the mass loading that is currently
in the discharge from the Area 1 Pit, even when projected concentration increases for the
parameters are considered. Mass is determined as a product of flow and concentration. The flow
of the discharge will be reduced substantially from the current flow once Mesabi Nugget
operations are initiated (primarily as a result of evaporative losses in processing). The
concentration of hardness and bicarbonates is projected to decrease, so mass loading of these two